



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01225441

Applicant: YIU WING (HONG KONG) INDUSTRIAL LIMITED
RM 11 3/F SHING WIN FTY BLDG
15-17 SHING YIP ST
KWUN TONG KLN
HK
Attn: JIMMY CHENG

Date: Oct 10, 2011

Sample Description:

One (1) submitted sample said to be **Black Colour LDPE Plastic Bag.**

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted sample	Butylated hydroxytoluene (BHT) content	See details enclosed

For and on behalf of :
Intertek Testing Services HK Ltd.

Karen S.C. Ng
General Manager





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01225441

Tests Conducted

1 Butylated Hydroxytoluene (BHT) Content

With reference to ASTM D4275-09, by Gas Chromatographic (GC) analysis.

Result : Less than 1 ppm

Remark : ppm = parts per million = mg/kg
Detection limit = 1 ppm

Date sample received : Sep 30, 2011

Testing period : Sep 30, 2011 to Oct 07, 2011

End of report

